SCOOTER PARTS --> Moped 50 --> 8. REAR WHEEL FORK, REAR SHOCK ABSORBER, CHAIN BOX

No. Part No. Description in Chinese Description in English Q'ty
1 MP50-080100 螺母M10X1.25 Nut M10X1.25 1
2 MP50-080200 垫圈10-140HV Washer 10-140HV 4
3 MP50-080300 后轮叉总成 Rear wheel fork assy 1
4 MP50-080400 衬套 Bushing 2
5 MP50-080500 拉板 Tension plate 1
6 MP50-080600 垫圈8 Washer 8 1
7 MP50-080700 螺母M8 Nut M8 1
8 MP50-080800 垫圈 Washer 1
9 MP50-080900 后搁脚套 Rear footrest rubber tread 1
10 MP50-081000 开口销2X16 Split pin 2X16 2
11 MP50-081100 后搁脚架轴 Rear footrest axle 1
12 MP50-081200 销轴 Pin 1
13 MP50-081300 后臂轴 Rear arm axle 1
14 MP50-081400 螺钉M6X8 Screw M6X8 1
15 MP50-081500 垫圈6-140HV Washer 6 2
16 MP50-081600 螺钉M6X10 Screw M6X10 1
17 MP50-081700 垫圈10-140HV Washer 10-140HV 2
18 MP50-081800 后震器 Rear shock absorber 1
19 MP50-081900 盖形螺母M10X1.25 Nut M10X1.25 1
20 MP50-082000 盖形螺母M10X1.25 Nut M10X1.25 1
21 MP50-082100 视孔盖 Hole corer 1
22 MP50-082200 链盒 Chain box 1
23 MP50-082300 厂牌标志 Manufacturer marking 1
24 MP50-082400 弹簧 Spring 1